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No:200274076 ISSUE DATE:2020-09-05

APPLICANT: SHANGHAI SHUOTE NONWOVENS CO., LTD
ADDRESS: NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI
CHINA

INFORMATION CONFIRMED BY APPLICANT:
FTM-HT (200g/m*)

QUANTITY: 3 PIECES

COLOUR: WHITE

DATE RECEIVED/DATE TEST STARTED: 2020-09-01

CONCLUSION:

CLO -

NOTE: “M” -MEET THE STANDARD’S REQUIREMENT  “F” -FAIL TO MEET THE STANDARD’ S REQUIREMENT
“——" -NO COMMENT

REMARK:

ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.
THE EXPERIMENT WAS CARRIED OUT AT No.1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY: g}'} ’3’ 'l‘

ZiShan Guo SENIOR ENGINEER
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(GB/T 11048-2008, SWEATING HOT PLATE)
(GB/T 11048-2008 mod ISO 11092:1993)
CLO(clo)
3.29

End of Report

B N EBREKIRIS H1%:020-61994598/61994599
AEHR LB % TN TR XIS EIE IS R FAR 1S Hi%:020-37721161/66348638



